


 

 
NCR Planning Board 
Asian Development Bank 
 

Capacity Development of the National 
Capital Region Planning Board 
(NCRPB) – Component B  
(TA No. 7055-IND) 

FINAL REPORT 
Volume II-A: Detailed Project Report for Rehabilitation & 
Augmentation of Sewerage System in Hapur  
Main Report 
   
July 2010 
   

 

 

 

 

 

 

 
 
 
 



 

i 

Abbreviations 
 

ADB : Asian Development Bank  
BOD : Biochemical Oxygen Demand 
CI : Cast Iron 
CMA : Counter Magnet Areas  
DFR : Draft Final Report 
DI : Ductile Iron 
DPR : Detailed Project Report 
EIA : Environmental Impact Assessment 
GoUP : Government of Uttar Pradesh 
HDPE : High Density Polyethylene 
HH : Household 
HUDA : Hapur Urban Development Authority  
[...]
Sump Detention Time 20 Minutes 20 Minutes 
Sump Capacity 37.4 cum 627.25 cum 
Diameter of Sump 5.00 meters 19.5 meters 
Liquid Depth of Sump 2.2 meters 2.2 meters 
Pumping Head 15.5 meters 16 meters 
Discharge of each Pump 40 LPS 590 LPS 
Pumps Proposed 2 W+2 SB 2 W+2 SB 
Each pump HP 17 255 
Rising Main Pipe Diameter 250 mm DI K 7 1100 mm DI K7 
SPS: Sewage Pumping Station 
 



 

70 

E. Design of Sewage Treatment Plant 
 
192. Capacity: The treatment plant capacity as decided in sewerage master plan 25 MLD in 

south and 5 MLD in east in phase 1 is ok.  This capacity was based on the basis that waste 
treatment capacity for planning year 2041 will be developed in phases on modular basis, i) 
to avoid heavy costs much before actual utilization, ii) slow pace of connectivity to 
sewerage network and long implementation periods. The capacity proposed will meet 
demand of year 2021 and additional capacities would be required to be created 
subsequently in phased manner as per pace of development  of sewerage system and 
growth of city.  

 
193. Treatment Process: As per the environmental pollution control act it is essential to treat 

sewage before disposal. The degree of treatment is also regulated under the Act which 
mainly depends on mode of disposal. However, to decide treatment process and mode of 
disposal is not easy. In the Sewerage Master Plan, Waste Stabilization Process was 
proposed due to i) Energy cost for operation of plant is very low ii) The biological 
treatment is natural and do not require mechanical parts and as such maintenance cost is 
very low iii) does not require skilled staff for operation iv) high percentage removal of 
pathogenic organism as compared to conventional plants v) simple operation vi) low initial 
cost vii) robust and sustainable system viii) suitable for tropical climate. Moreover, due to 
poor financial resources and technical capability of the Municipal Council Hapur and 
possible irrigation potential for reuse of the effluent, waste stabilization process appeared 
appropriate. The problem in WSP is that it requires much larger land than conventional 
plants (5 times more land than Activated Sludge Process plant). In case of Hapur the land 
is very costly as much as Rs 1crore (10 million) per hectare and as such the Master Plan 
recommendations for WSP were reviewed during DPR preparation. 

 
194. In case of Hapur even after lot of deliberations the answer for suitable choice on treatment 

process is unclear. Finally two options are emerging for further deliberations. One option 
is to adopt WSP and locate STP South at about 500 meters south of bypass and along the 
drain and acquire 25 hectare land. The same land is used to house additional unit of STP 
and fulfill requirement of 30 years, but in that case the treatment process for all waste shall 
be mechanical conventional process where land requirement is about one fifth of that in 
Waste Stabilization Process. The second option is to construct 25 MLD extended aeration 
process. This can be located near drain just before bypass road as the land required will be 
only 3 hectares (7.25 acres). HPDA has proposed leather industries in this area. 

  
195. Similar two options for East STP can be extended aeration process or waste stabilization 

pond. Land for STP is not yet decided and as such sewerage system and STP for East zone 
is not included in this DPR. Final decision between two options WSP or EA shall be taken 
after some more discussions with stakeholders and resettlement analysis. 

 
196. Location: The Master plan 2005 has proposed site for south and east STP but the specific 

area has not been shown but indicated by a point (refer Drg No. 
NCRPB/HAPUR/SW/STP-01). These sites are technically suitable. The Master Plan for 
the year 2021 is under preparation. This is proposing 3 sites of STPs, one in east adjoining 
Kali River, second in south just upstream of drain where it crosses bypass and third is in 



 

71 

west direction near Delhi-Lukhnau rail line and drain. These sites are also technically 
suitable. However the third site is not required at present as the area which will drain in it 
is not habituated at present. 

 
197. Possible options for location of STP South are shown in Drawing STP-02. These options 

have been examined. The option 1, which is as per proposed Master Plan 2021, is most 
cost effective as length of outfall sewer will be less as compared to other options. It is on 
northern side of bypass and near the drain. However this land has been proposed by HPDA 
for leather industries and that the land is near the Bypass. Also WSP may not be possible 
here as the land required for WSP, 25 hectares is too high to get here. But, conventional 
plants such as extended aeration can be proposed here. The land required for extended 
aeration will be about 3 hectares (7.22 Acres), refer Appendix D-42. Other options are 
about 500 m south side of Bypass. Site should be such that i) outside the corridor proposed 
in Master Plan 2021 for institutional development, ii) about 500 m away from Bypass, iii) 
upstream edge of site towards Hapur city should have higher ground level to allow fall of 
3-4 meter towards downstream side to take care of head losses in plant, iv) general ground 
level should be above HFL of drain. On above basis option 3 (refer Drawing STP-02 
showing different options) appears more appropriate than others and as such proposed. 
Here the land is agricultural, it is about 250 meters from school and temple, it is in revenue 
boundary of Chatoli village, no permanent structures except some tube wells and pump 
houses, it is about 250-500 m from bypass. The options 2,4,5,6,7 are not as much suitable 
as option 3. If we go further downstream then it becomes near to school and temple. Size 
of land at option 3 is 573 m long and 415-420 m wide. 

 
198 STP East can be located at the site given in the proposed Master Plan 2021. This is on 

edge of Kali River. The land required in case of WSP will be about 5 hectares and in case 
of extended aeration it will be one hectare, refer Appendix D-5. The problem seems to be 
low ground level and possible flooding in case of HFL in Kali River.  

 

1.   Design of STP: Waste Stabilization Pond 
 
 199. Design of STP south of 25 MLD on WSP process is given in Appendix D-1. Reference 

has been taken from Sewerage Manual of CPHEEO, Design Manual for WSP and 
Constructed Wet Lands prepared under DANIDA ENRECA grant, Design of Jodhpur 
STP, Bikaner STP etc. Fine screen and Grit channel has been taken 1 working and 1 stand 
by. Primary treatment consisting of coarse screen, fine screen and grit removal are 
designed for peak flow which has been taken 2.25 times average flow. Grit removal 
system designed to settle particles of 0.15 mm size and specific gravity above 2.3. Influent 
sewage BOD has been taken 300 mg/liter as per waste water sample tested, refer 
Appendix D-6.  

 
200. Anaerobic pond and facultative pond designed for 13.89 oC which is mean minimum 

temperature in coldest month, refer Appendix 1, for temperature data. Depth of AP has 

                                                      
2 All Appendices related to Design are compiled in a separate Volume II-B: Detailed Designs. All design 

related appendices are captioned as D-1, D-2…, where D indicates “Design”. Similarly, all Estimate 
related appendixes are in Volume III-C Detailed Estimates; and are captioned as E-1, E-2....  



 

72 

been taken total 6 m which provides 1 m for sludge storage, 4 m for waste water and 1 m 
for free board. Detention time is 2 days. Surface loading has been taken as 177.8 
kg/ha/day, 3 no APs size 108.8* 63.1 m provided. BOD removal in APs is 48%. 

 
201. Depth of facultative pond has been proposed 3 m comprising 0.5 m for sludge, 1.5 m for 

biological treatment and 1 m for free board. Surface loading has been taken as 219.6 
kg/ha/day and the detention time is 6 days. Two tanks of size 313.6&161.2 m at top has 
been proposed. Effluent BOD will be 75 mg/l and it meets requirement for its use for 
irrigation. 

 
202. Helminth removal shall be 98.65 % and coli form removal 5.6%. 
 
203. Effluent will be used for irrigation and for campus plants. Effluent sump shall be of 30 

minute storage and of 13 m dia or 11.5*11.5 m rectangular. Depth of sump shall be 4 m 
effluent pumping shall be 2 working + 2 stand by pumps, each pump to deliver 150 LPS at 
15 m head. Effluent shall also be used for scum cleaning. For this GI pipe 50 mm dia shall 
be laid from effluent pump house to a network of 50 mm GI pipe all around each FP and 
AP. Pumping shall be by one working and one standby pump, each pump capable to 
deliver 5 cum at 125 m head. 

 
204. Brick pitching shall be provided along embankment slope towards water face and also at 

bottom of tank as the ground soil is pervious. Embankment face on other side shall be 
provided with grass turfing. Slope of embankment for AP and FP is 1:2.5. Top of 
embankment shall be 4.5 m wide and shall have road all around with street light posts at 
30 m interval. 

 
205. Administrative building 17.2 m by 7.5 m, watch man hut, control room, clear water tube 

well with pump and pump house, drain, approach road to ponds and office building with 
connection from existing public road, fencing all around the STP area, boat etc has been 
proposed. Plantation shall be done around AP and FP in an open area of about 8 hectares 
to arrest spread of bad smell which emanates from AP. Various elements of STP and 
details are shown in Drawings Drg No. NCRPB/HAPUR/SW/STP-01 to 27. 

 

2. Alternative Design for STP South on Extended Aeration 
 
206. Alternative design spread sheet for Extended Aeration based STP is given in Appendix D-

2. Salient features about design parameters assumptions and details of proposed elements 
are given in Table 9-7. 

 

Table 9-7: Salient Features &Design Parameters of 25 MLD STP South on Extended Aeration 
STP Unit Parameter Value 
 Influent BOD 300 mg/l 
Inlet:  Detention Time  10 seconds 
 Size 3.3 m*3.3m, 0.5 m depth of water + 0.3 m free board 
Fine Screen Size 3.6m*2.2m, 0.5 m depth of water + 0.3 m free board 
Grit removal Particle  0.15 mm 



 

73 

STP Unit Parameter Value 
 Settling Velocity 0.02 m/sec 
 Surface loading 974 cum/sqm/day 
 Channel  23.1m*2.5m, 1.2 m SWD + 0.3 m free board, 2 No 1W+1 SB 
 Removal Tank Hopper 7.6 m *7.6 m, 1.5 m SWD + 0.3 m free board  
Equalization 
tank 

Detention Time 2.1 Hours 

 Size & No. 31.5m*31.5m, 2.5 m SWD + 0.3 m free board, 2 No 
 BOD Removal 15% 
 Oxygen Reqd. 2 kg Oxygen per kg of BOD removal 
Coarse Bubble  Aeration Grid Capacity 13290 cum/hr 
Aeration Tank MLSS 2500 
 F/M 0.12 
  56.7m*56.6m, 4 m SWD + 0.5 m free board, 2 No 
Blower 1 W+1 SB Capacity 25835 cum/hr 
 Membrane Diffuser 2584 No 
 SVI 100 
 HMCRT 19.77 days 
 BOD Reduction 95 % 
Secondary 
Clarifier 

Surface loading 25 cum/sqm/day 

 Size and No. 28.7 m Dia, 2.5 m SWD + 0.5 m free board, 2 No 
 Detention Time 3.1 Hours 
 BOD Reduction 20% 
Return 
Activated 
sludge 

Return flow 
capacity 

50% 

 Operating Hours 20 
 Pumps 2 W+2 SB, each 86.81 LPS at 8 m head, 19 HP 
sump For treated sewage 8.1 m* 8.1 m, 4 m SWD + 0.3 m free board 
Pressure sand 
filter 

Loading rate  11 cum/hr/sqm 

 Size 12.1 m Dia, shell height 1.8 m 
 BOD Reduction 20% 
Pumps For filter feed 1200 cum/hr at 15 m head 
Sludge Disposal 20 No 16 m * 16 m, 1.8 m total depth 
Disinfection BPD Plant 3500 litres/hour 
 Or Vacuum 

Chlorinator 
1 W +1 SB, each 1 kg/hour capacity  

Contact Tank For Chlorination Detention Time 15 Minutes 
 Size 8.1 m* 8.1 m, 4 m SWD + 0.3 m free board 
Area Reqd.  3 Hectares (7.22 Acres) 
Location Proposed Near Chatauli Village 
 

3. Design of 5 MLD East STP on Extended Aeration Process 
 
207.  Design spread sheet is given in Appendix D-3. Salient features about design parameters, 

assumptions and details of proposed elements are given in Table 9-8. 
 



 

74 

Table 9-8: Salient Features &Design Parameters of 5 MLD STP East on Extended Aeration 
STP Unit Parameter Value 
 Influent BOD 300 mg/l 
Inlet:  Detention Time  10 seconds 
 Size 1.7 m*1.7m, 0.5 m depth of water + 0.3 m free board 
Fine Screen Size 3.6m*0.5m, 0.5 m depth of water + 0.3 m free board 
Grit removal Particle  0.15 mm 
 Settling Velocity 0.02 m/sec 
 Surface loading 750 cum/sq m/day 
 Channel  15m*1m, 1.5 m SWD + 0.3 m free board, 2 No 1W+1 SB 
 Removal Tank Hopper 4 m *4 m, 1.5 m SWD + 0.3 m free board  
Equalization 
tank 

Detention Time 2.1 Hours 

 Size & No. 14.5m*14.5m, 2.5 m SWD + 0.3 m free board, 2 No 
 BOD Removal 15% 
 Oxygen Reqd. 2 kg Oxygen per kg of BOD removal 
Coarse Bubble  Aeration Grid Capacity 2660 cum/hr 
Aeration Tank MLSS 2500 
 F/M 0.12 
  25.8 m*25.8 m, 4 m SWD + 0.5 m free board, 2 No 
Blower 1 W+1 SB Capacity 5167 cum/hr 
 Membrane Diffuser 517 No 
 SVI 100 
 HMCRT 19.77 days 
 BOD Reduction 95 % 
Secondary 
Clarifier 

Surface loading 25 cum/sqm/day 

 Size and No. 18.2 m Dia, 2.5 m SWD + 0.5 m free board, 2 No 
 Detention Time 3.1 Hours 
 BOD Reduction 20% 
Return 
Activated 
sludge 

Return flow 
capacity 

50% 

 Operating Hours 20 
 Pumps 1 W+1 SB, each 34.72 LPS at 8 m head, 7.5 HP 
sump For treated sewage 4.2 m* 4.2 m, 3 m SWD + 0.3 m free board 
Pressure sand 
filter 

Loading rate  11 cum/hr/sqm 

 Size 5.4 m Dia, shell height 1.8 m 
 BOD Reduction 20% 
Pumps For filter feed 700 litres/hr at 15 m head 
Sludge Disposal 6 No 13 m * 13 m, 1.8 m total depth 
Disinfection BPD Plant 700 litres/hour 
 Or Vacuum 

Chlorinator 
1 W +1 SB, each 0.5 kg/hour capacity  

Contact Tank For Chlorination Detention Time 15 Minutes 
 Size 4.2 m* 4.2 m, 3 m SWD + 0.3 m free board 
Area Reqd.  7250 sq m (1.8 Acres) 
Location Proposed Near Kali Nadi 
208. Use of Effluent: Effluent is proposed to be used for irrigation. A net work of pipe lines will 

be laid. It is not designed at present and Lump Sum provision has been taken. There is 
ample scope for use in agriculture as good fertile land is available nearby. The network 



 

75 

will be designed during implementation of scheme after identification and confirmation 
consent of prospective users. As stated in the Sewerage Master Plan, considering 
approximately 10 % as reduction in volume after treatment and irrigation at rate of 125 - 
250 m3/ha during dry seasons, 120 hectare can be irrigated on completion of first phase 
year 2011.  



 

76 

 

F. Low Cost Sanitation 
 
209. Low Cost Sanitation and Equipment for Maintenance: Experience of community toilets 

has not been good due to poor maintenance and after some time community toilets remain 
unutilized. Therefore community toilets shall be constructed only if beneficiaries agree to 
maintain and pay for use. Connection of houses to sewerage system shall be encouraged. 
In slums also connection to sewerage system shall be encouraged. Construction of toilets 
in all houses should be ensured to have city open defecation free. sewage generated from 
the toilet blocks is either to be treated by constructing septic tanks followed by soak pits in 
the areas where sewer line is not available and sufficient space is available for its 
construction or to be disposed into the nearby sewer line and treated at the treatment plant. 
Size of the toilet block shall be decided depending upon the size of community and space 
availability. 10 and 20 seated toilet blocks will be provided. These units will be properly 
designed as per SP 35 (S&T): 1987 and CPHEEO Manual according to the number of 
users. The norms for use of such toilets are 50 persons per seat; therefore the number of 
users for 10 seat complex shall be 500. Provision of Rs 200 lacs has been taken for low 
cost sanitation 



 

77 

 

10. COST ESTIMATES 

 

A. Estimations  
 
210. The estimate of various elements has been prepared by finding quantities of various items 

and then applying rates given in the schedule of rates (SOR).  UP Jal Nigam SOR and UP 
Lok Nirman Vibhag SOR has been generally adopted. Delhi Schedule of Rates 2007 
prepared by CPWD is more exhaustive and as such it has been used for items which could 
not be traced in UPJN and LNV SORs. The SOR 2006 prepared for MP urban Project has 
been adopted for other items. For remaining items market rate has been taken as rates were 
not available in above stated SORs. The SORs adopted are for different years; as such 5% 
per year has been added for price contingency for different items. As an example Delhi 
Schedule of Rates (DSR) is for year 2007 and as such 10% has been added on DSR items 
to make prices at current year 2009.  

 

B. Contingency Adjustment 
 
211. Provision for 3% for Design and Supervision Consultant (DSC) and third party inspection 

(TPI), 1% for Information Education and Communication (IEC)  activities,  3% for 
Physical contingency,  1% for Environmental mitigation,  1% for  Social intervention and 
1% for Institutional development and capacity building has been taken so that other 
activities associated with the project are simultaneously taken up.  

 

C. Basis for Estimation  
 
212. Estimate for bedding and Pipes. The estimate per meter length for different types of 

beddings such as granular bedding (GRB), plain cement concrete bedding (PCCB), 
reinforced cement concrete bedding (RCCB), reinforced concrete encashment bedding 
(RCEB), reinforced concrete arch bedding (RCAB) and plain concrete encashment 
bedding (PCEB) has been worked out for different diameters and for RCC NP2 pipes, 
RCC NP3 pipes and RCC NP4 pipes and presented in Appendix E-1 to E-6. Rates of 
RCC NP2 pipe has been obtained from a supplier and rates of UPJN, rates of DSR and MP 
Urban project are tabulated in Appendix E-10. The rate of DSR has been adopted for 
pipes. For bedding quantity of cement concrete has been calculated in cum and UP JN 
rates applied for concrete.  Pipe rate adopted and bedding rates per meter length for NP2 
pipe, NP3 pipe and NP4 pipe are tabulated in Appendix E-7, E-8 and E-9.  

 
213. Estimate for Man Holes, Ventilating Shaft, Scrapper man holes and Inspection chambers: 

Estimated cost for single unit of RCC ventilating shaft as per standard drawing enclosed at 
SD-12 is given in Appendix E-1.  Estimated cost for different types of Man Holes for 
different depths for one number is given at Appendix E-2 to E-21. The estimated cost for 



 

78 

single unit of different types of inspection chambers for connection of houses to Manholes 
is given at Appendix E-22, E-23 and E-24.The estimated cost for drop arrangement is 
given at Appendix E-25.The estimated cost of scrapper Man hole of type G is given at 
Appendix E-26 and that for scrapper of type H is given at Appendix E-27. The 
consolidated unit cost of above items is given at Appendix E-28. 

 
214. Estimate for Sewer Network. Quantities of earth work at different depths, quantity of 

refilling in trenches, quantity of road cutting, quantity of earth to be disposed off, quantity 
of bedding, no of man holes in different depth slabs, pipe length at different depths and 
diameter etc has been worked out in details for all pipes between different man holes. Due 
to large number of pages these are not attached in hard copy but enclosed as soft copy. The 
total quantities have been used in making the estimate. Some of the quantities such as for 
house connections, timbering, barricading etc has been calculated and shown in the 
enclosed sheets. The estimate for excavation for sewers, timbering and road reinstatement 
is given in Appendix E-29. The estimate for RCC pipes is given in Appendix E-30. The 
estimate for bedding is given in Appendix E-31. The estimate for man holes is given in 
Appendix E-32. The estimate for interconnection from road side chamber to man hole is 
given in Appendix E-33. The estimate for miscellaneous items such as barricading, vent 
shaft, demolishing, pedestals etc is given in Appendix E-34.  The estimate for connection 